

GRATNELLS LTD
 8 HOWARD WAY
 HARLOW
 ESSEX
 CM20 2SU
 UNITED KINGDOM

Test Report No. BAN 192722/1
Issue Date: 19th August 2014

Attn: Robin Wass

The following sample was submitted and identified by the client as:

Sample Name: Smartcase.
Sample Description: Plastic smart case in 8 different colours, each with a handle.
Sample Reference: None Supplied.
Date of Receipt: 15 July 2014
Testing Period: Testing conducted between 24th July 2014 and 5th August 2014
(Please note that this testing was conducted at another laboratory within the SGS group of companies)
Test Requested: Please refer to the result summary.
Test Method & Results: Please refer to next page (s)
Result Summary:

Test Requested	Conclusion
1. US California Proposition 65 (Superior Court of the State of California – County of San Francisco Case No. CGC-07-462478) – Total in PVC materials	Pass

Signed for and on behalf of
 SGS United Kingdom Ltd.



.....
 Chris Walker, BSc (Hons)
 Technical Manager

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Test Result:

US California Proposition 65 (Superior Court of the State of California – County of San Francisco Case No. CGC-07-462478) Lead in PVC Materials

Method: With reference to EPA 3050B/3051A, followed by analysis using Atomic Absorption Spectrometry (AAS).

Test Item	Result (%)	Reporting Limit (ppm)	Permissible Limit (ppm)
	1-8		
Lead (Pb)	ND	20	200
Comment	Pass	--	--

Sample Description:

1. Yellow plastic
2. Orange plastic
3. Black plastic
4. Light green plastic
5. Red plastic
6. Green plastic
7. Blue plastic
8. Silvery plastic

Note: 1. ppm = parts per million
 2. ND = Not Detected

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



SGS authenticate photo on original report only

End of Report

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.